CarolloTemplateWaterWave.pptx

UV Disinfection and Landfill
Leachate- a Troublesome
Combination

PNCWA Conference 2012
October 24, 2012
Session 22A

Pierce County
Andrew Perez, Amanda Summers, River Wan, and Robert Lowe

Carollo Engineers
Andrew Salveson, Brian Matson, Karl Hadler, Nitin Goel, Alena Bennett, and Morayo

= C - car~lin

Engineers...Working Wonders With Water®



Project Background

* Chambers Creek WWTP undergoing UV disinfection
Improvements

* New UV System: 57 mgd

* Design UVT: 56%



CarolloTemplateWaterWave.pptx

Why is UVT Important?

$1,500,000

$1,000,000

Lamp Cost

$500,000

47 57 67 77

UVT, %

$240,000

$160,000

$80,000

Annual Operating Cost

—Capital Cost
Operating Cost



CarolloTemplateWaterWave.pptx

Secondary Effluent UVT Trend at the WWTP

Pierce County WWTP UVT Dat

75.00
——Online UVT, %
..... Linear (Online UVT, %)

70.00

oo IIMI[[HT 1 ] T‘HLI

UVT, %
<))
(=]
(=]
o
-—
—
-—
—
-—
=
—
’ =
=
—e— g
—a
L —
—
o S——
— - 3

| Mw T
[ P

) percent UVT decrease in 3 years ﬁ

'—=E.—'=

45.00
Dec-08 Mar-09 Jul-09 Oct-09 Jan-10 May-10 Aug-10 Nov-10 Feb-11 Jun-11

Sample Date




IS

What is the suspected culprit of th

downward trend?

xjdd-aneppnlajep)aie|dwia] o)j01ed)



Leachate Treatment at the WWTP

Average Leachate 30,000 gpd (treated at
Flow to WWTP land(fill)

Permitted Leachate 60,000 gpd

Flow to WWTP
Bypass Leachate Flow Up to 100,000 gpd
to WWTP (mostly untreated)

 Carollo was hired to evaluate leachate properties and

alternate treatment methods to reduce UVT impacts
and secondary effluent



CarolloTemplateWaterWave.pptx

What is the effect of Leachate on Operating
and Capital Costs at the WWTP?

Design Conditions

Ultraviolet Transmission (%) 56 65
Number of Operating Channels 6 6
Number of Operating Banks per Channel 2 2
Total Number of Operating Lamps 768 480
Lamp Cost $1,777,200 $1,110,700
Operating Conditions
Ultraviolet Transmission (%) 59 68
Total Power Consumed (kW) 134 92
Number of Lamp Changes/year 187 140
Annual Energy Cost (@ $0.055/kW-hr) $58,800 $40,500
Annual Cost of Lamp Changes (@%$250 per lamp) $46,700 $35,000
Total Annual Energy and Lamp Maintenance
Cost $105,500

$75,500



S
2
>
)
14
)
-
-
whd
©
S
Q
s
—d

J
x3dd-aneppiarep\aie|dwia] ojjole)

Y4



CarolloTemplateWaterWave.pptx

What Constitutes Leachate?

¥ Organic Acids

B Oxygenated/Heteroatomic
hydrocarbons

" Halogenated Hydrocarbons

® Organic Bases

= Aromatic Hydrocarbons

“ Aliphatic Hydrocarbons

*Leachate organic component: Up to 75% Humic
Acids

‘Humic Acids are pigmented polymers that absorb
light ; " -

’ - 1



Why aren’t the Humic Acids removed at the
Landfill’s Treatment Plant?

Anionic Phosphoric
Polymer

Sodium

Hydroxide IIEIE

Ferric Chloride

Sulfuric
Acid

Leachate | @sEG[tE ey Coagulation Coagulation Solids pH Bio-
Tank Tank Tank Separator adjustment tower

Precipitated Leachate to
Solids (e.g. WWTP
suspended

solids, metals)

CarolloTemplateWaterWave.pptx

Za N9 2‘



CarolloTemplateWaterWave.pptx

Why aren’t the Humic Acids removed at the
WWTP?

Fertilizer SoundGRO
Plant Fertilizer

Incoming
wastewater &
sewage

Aeration &
Secondary
Clarifier

Screening

Ultraviolet
Light Puget Sound
Disinfection

liquids

Trapped )
material to stznlg :d?llrllt
landfill




CarolloTemplateWaterWave.pptx

Landfill Leachate Biodegradability

Average BOD to COD ratio of

Leachate

0.6

0.5 -

o
~

=
w

0.2 -

0.1 -

Municipal Young (<5 yrs) Mature (5-10 yrs)

Wastewater
Landfill Age

™

Old (>10yrs)



Leachate Impact

Assessment

— \\
a = &
-
. o - W,
—— e A -
—— e N ot =
T e /s \9



CarolloTemplateWaterWave.pptx

How does Leachate Affect the WWTP UVT?

UVT, %

55 ‘ ® Untreated Leachate

50

45

40

35

30

25

20

15

10

5

0

® Treated Leachate

Bypass Leachate

® Secondary effluent

\\\\3
R

0.000 0.002 0.004 0.006 0.008 0.010 0.012 0.014 0.016 0.018

Dilution of leachate in secondary effluent (vol./vol.)



CarolloTemplateWaterWave.pptx

How does Leachate Treatment at the Landfill
Affect WWTP UVT?

UVT, %

50

45

40 -

35 1

30 -

25 1

20 -

155

10 -

H Untreated Leachate

® Treated Leachate

0.0017 0.0023 0.0156
Leachate dilution in secondary effluent (vol./vol.)
_ e

-~
-— "<

: Ny
Za N9 >



! 7 ‘
: CarolIoT(71pIateWaterWave.pptx
t -

|

Literature Review-

Alternate Leachate Treatment Methods

N N,
7/
— e e - — |
= S S D)
e Za \9G




Landfill Leachate Treatment Methods

Advanced Oxidation
Processes

 Ozonation

» TiO, Photo-Catalytic
Oxidation

* H,0,-O; Treatment

* Ferrate

Physical Treatment
Processes

 Powdered Activated
Carbon

 Reverse Osmosis

* Nano-Filtration



How do the Treatment Methods Compare?

Technology/

TiO,- Photo-

PACT®

Application Ozone catalysis Peroxide Ferrate Adsorption Membranes

FuI_I-sc_a le Yes No No No Yes Yes

applications
0.7g H,0,/gCOD 0.7g Fe*s/
Dose 0.2g /gCOD 6g /gCOD and 0.05g Fe*?/ ' NA 120 Bar
gCOD
gCOD
- ND- Final
Change in bt At Ak 200% ot
Biodegradability 400% increase | 57% increase 63% increase AreASE values are | 72% increase
non-detects
Color Removal 90% 90% ND ND Observed | Observed
visually visually
30% (Dose: L
UVT Increase 0.6g/gCOD) ND ND ND ND 89% increase
70% (Dose: 70% (Dose:
(o) 0, (o) (o)

COD Removal 60% 79/gCOD) Up to 50% 0.7g/gCOD) 97% 99%
Yes, recycled
Byproducts/Residue No No No Yes Yes to Landfill, or

incinerated.

CarolloTemplateWaterWave.pptx




How do the Treatment Methods Compare?

Technology/ TiO,- Photo- . PACT®
Application Ozone catalysis Peroxide Ferrate Adsorption Membranes
Full-scale
applications Yes No No No Yes Yes
0.7g H,0,/gCOD 0.7g Fe*s/
Dose 0.2g /gCOD 6g /gCOD and 0.05g Fe*?/ ' NA 120 Bar
gCOD
gCOD
- ND- Final
Change in o) : At Ak 200% o) :
Biodegradability 400% increase | 57% increase 63% increase AreASE values are | 72% increase
non-detects
Color Removal 90% 90% ND ND Ot?served Ol?served
visually visually
30% (Dose: o :
UVT Increase 0.6g/gCOD) ND ND ND ND 89% increase
70% (Dose: 70% (Dose:
0, 0, 0 0,
COD Removal 60% 79/gCOD) Up to 50% 0.7g/gCOD) 97% 99%
Yes, recycled
Byproducts/Residue No No No Yes Yes to Landfill, or

incinerated.




! 7 ‘
: CarolIoT(71pIateWaterWave.pptx
t -

|

Results of Benchtop Tests

< p—
%
- — g—
E—— =




CarolloTemplateWaterWave.pptx

Ozone Benchtop Test Results

UVT, %

65
60
55
50
45
40
35
30
25
20
15
10

5

0

¢ Untreated

Y ~ Leachate dilutions
in WWTP

secondary effluent

WWTP effluent

===Specified UVT

0.000 0.002 0.004 0.006 0.008 0.010 0.012 0.014 0.016 0.018

Dilution of leachate in WWTP secondary effluent, vol./vol.



CarolloTemplateWaterWave.pptx

Ozone Benchtop Test Results

UVT, %

65
60
55
50
45
40
35
30
25
20
15
10

5

0

¢ Untreated Leachate
dilutions in WWTP
secondary effluent

® 150 mg/L

=== \W\WTP effluent

===Specified UVT

0.000 0.002 0.004 0.006 0.008 0.010 0.012 0.014 0.016 0.018

Dilution of leachate in WWTP secondary effluent, vol./vol.



CarolloTemplateWaterWave.pptx

Ozone Benchtop Test Results

UVT, %

65
60
55
50
45
40
35
30
25
20
15
10

5

0

¢ Untreated Leachate

dilutions in WWTP

. secondary effluent

® 150 mg/L

® 300 mg/L

8 ——WWTP effluent

. . . . . . . . ===Specified UVT

0.000 0.002 0.004 0.006 0.008 0.010 0.012 0.014 0.016 0.018

Dilution of leachate in WWTP secondary effluent, vol./vol.



CarolloTemplateWaterWave.pptx

Ozone Benchtop Test Results

UVT, %

65
60
55
50
45
40
35
30
25
20
15
10

5

0

¢ Untreated Leachate

dilutions in WWTP
secondary effluent

® 150 mg/L

300 mg/L

$ 600 mg/L

“==WWTP effluent

' ' ' : ' . ' ; ===Specified UVT

0.000 0.002 0.004 0.006 0.008 0.010 0.012 0.014 0.016 0.018

Dilution of leachate in WWTP secondary effluent, vol./vol.



CarolloTemplateWaterWave.pptx

Ozone Benchtop Test Results

UVT, %

65
60
55
50
45
40
35
30
25
20
15
10

5

0

¢ Untreated Leachate
dilutions in WWTP

secondary effluent

® 150 mg/L

® 300 mg/L

600 mg/L

900 mg/L

== \W\WTP effluent

=S pecified UVT

0.000 0.002 0.004 0.006 0.008 0.010 0.012 0.014 0.016 0.018

Dilution of leachate in WWTP secondary effluent, vol./vol.



CarolloTemplateWaterWave.pptx

Ozone Benchtop Test Results